Page 1 February 15th, 1948
KIT PACKING LIST SECGTION I
GENERAL MODELS CORPORATION O GAGE ATLANTIC LOCOMOTIVE
(Insulated for 2-rail)
ITEM PART
QUAN. NO. NO. DESCRIPTION REMARKS
Section "AA" 30 pieces: Mechaniesm
Accessories, enclosed in bag "AA"

3 3 1118 Main Frame Tie Rivet

4 4 1132 Driver Bearing

2 5 (1501 Bearing Plate Screw-#5-40 x +" Rd. Hd. Br.

2 & 01502 Bearing Plate Screw-#5-40 x 3/8" Rd. Hd. Br.

4 3 (1506 Draw Bar Bracket Screw-5-40 x 5/18" Fil. Hd. Steel
z 10 C1508 Pilot Beam Screw-#5-40 x 1/23" Flat Hd. Br.

2 25 (1253 Pilot Mounting Screw-#3-56 x %" Fil. Hd. Br.

3 77 1643 Coupler Release Stanciion 3/16"

1 81 C€2002 Coupler Pin 5/64"x1/3" Cotter Pin
2 33 1035 Pilot Beam Stanchion

2 84 C1252 Step Mounting Screw-#23-56 x 5/16" Rd. Hd. Br.

2 103 1107 Draw Bar Screw Also use with Item #118
L 112 C1264 Tool Box Mounting Screw-#3-56 x 5/16" Rd. Hua. Br,

=

PN

2 D) s

Section "AA-1" 4 pieces: Drivers and
Main Drivers, enclosed in bag "AA-1%

26 1578 70" Main Driver assembly-insulated
27 1579 70" Main Driver assembly-uninsulated
28 1580 70" Driver- assembly-insulated

2y 1531 70" Driver assembly-uninsulated

Section "A-3" 8 pieces, Mechanism
Accessories, enclo.sd in bag "A-2"
74 1129 Brake Cylinder 2
80  1592B Coupler, Short Shank
83 1572 Engine Step
93 1639 Worm
97 1638 Worm Shaft

Section "B" 9 pieces: Pilot truck kit
in cellophane bag, Catalog # 1163

Agsy. 1162B Wheels ano axles, assembled on truck sides
i3 1143B Pilot truck bolster
14 1143C Pilot truck centering bracket
16 152¢ Pilot truck piv:.ot screw
47 116l Pilot truck side screw
22 1569 Pilot truck centering spring
33 1568 Pilot truck pavot spring

Section "CA" 3 pieces: Driver axles,
enclosed in bag "CA"

35 1277 Driver Axie (plaain)
36 1562 Driver Axie & Gear Assemdly



Page 3
ITEY PART
z QUAN. NO. NO. DESCRIPTION REMARKS
Section "DA" 29 pieces: Rods, Crossheads,
etc. enclosed in bag "DA"
7 39 1278 Driver Axle Nut Used with items 40,26,29
2 40 1031 Main Crauk Pin (Axle Nut- Item 39
3 4i 1957 Crank Pain Serew
2 42 1i0¢ iMain Side Rod
2 44 1215 Side Rod Kouckle Screw
2 45 11454 lain Rod
2 46 - L0bz Crosshead Screw
2 47 1iil Crossnead
2 48 1485 Piston Rod
2 70 1056 Return Crank (Eccentric)
2 71 C2014 Return Crank Lock Pin #20x3/8"Escutcheon pin
2 72 Cis06 Main Rod Spacer Was.er #6 Brass washer

Section "E", 10 Piecss: Cylinder
Accessories, enclosed in bag "E"

51 1382 Piston Rod Bushing

52 1570 Cross Head Guide

- 1593 Brake Cylinder Bracket

76 Ci25y Brake Cylinder Mounting Screw  #2-56x4™ Rd. Hd. Br.

L oo )
-3
9]

Section "F" 4% pieces: Walschaert
Valve Gear Kit - Csllophane Bag

53 1ll2z Guide & Link Bracket Hanger Front
54 1il3 Link Bracket Hanger Rear
55 C1500 Mounting Screw-#5-40x1/8" Itews #53 & 5&

26 1410 Laink Bracket

57 C.051 Lirnk Bracket Screw-#0-30xL/3" FAL o Hd.

5% 1085 bLink

5z 1153 Link pivot rivet

o0 11958 Long rivet

i 4Uz4  Vaive gsar rivet 8 needed

¢z 41036 Reverse Bell Crank 2 needed

vd 1087 Lifting Link

64 4088 Rauius Rod

65 10%9Y Combination Lever

€& 4i0w0 Eccentric Roa

67 10l Cross Heaa Link

68 10%% Vaive Rod

£ 02012 Valve Rod Pin Common Pin #3
75 1537 Reverse Crank Sphaft See Item #107

EER ISV I SVIR RGN AV INAC TR T T O B TR I ER I AU 20 B S o
tJ

Section "G" ¢ rieces: Motor Drive
Accessories, =nclosed in bag "G"

108 G2047 Terminal .

¢5 C3004 Cotter Pin 1/16% x 1/2" :
105 C15G7 Worw Drive Mounting Screw #5-40x7/8" Rd. Hd. Br.
115 1594 Drive Coupling

Ll =150 MatoraSEacol :

117 Cl602 Screw #6-32 x 1/2" . Rd. Hd. Steel

ERC I AV I U SRS O



ITEM PART
QUAN. NO. NO. DESCRIPTION REMARKS
SM - 14 Separate parts packed 1n Section I
set-ur bcox but not in serarate containers
2 1 1108 kain Side Erames
It 2 1133 Bearing Plate
1 7 1115 Draw Bar Bracket
T 9 11232 Pilot Beaw
il 24 1079 Pilot
1 78 1588 Coupler Release Rad 5" wire - 032" dia.
1 50 1156 Cylinders
1 87 1565 Worm Drive Bracket
1 88 15686 Motor Bracket
1 110 1905 8" Hook-up Wire #20 Standard Push Back
1 114 1380 Pittean Permapg Motor DC-93
1 118 2118 Delta Trailing Truck
35 111 2119 Tool Box

SPECIAL NOTE FOR PITTMAN PERMAG MOTOR

The Pittman D. C. 92 is the stock motor for this kit.
It requires 12 volts gdiregt gurrent. Alternating current
will damage tne motor. Wire the motor »y running one
trusn lead wirs to tne tender, Insuiated tender wheels
should be on the rignt side. Tne otner brush leaa .ire
is groundea. The wiring diagram snown on the drasing illustrates
tne hock-up for a wound field universal (AC-DC) notor and *he
reversing switch. No reversing switch is required with the
Pittwan Permag wotor (LC 92).

The new Pittwan AC-92 wotor wisl 1it in the General
Models Atlantic Locomotive. Generai louels carries these rotors
in stock and they msay te had by exchanging the Permaz. Simply
return the Permag to General Models, together with 5Cyg to cover
the cost of handiilns and the new AC-22 wiil be sent tc you by
return uzail,



	Page 1
	Page 2
	Page 3

